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Company Name

Show on Report

Address NO. 5, 17/F, BONHAM TRADE CENTER, STRAND 50, 50 BONHAM STRAND,
SHEUNG WAN, HONG KONG

LA BUENA SEMILLALTD.

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the client

Sample Name Mask Earloop
Sample Color White

Style No. 5mm flat, 3mm round
Supplier code LBS

Brand LBS

Sample Source Client deliver
Sample Status In good status
Sample Received Date Nov. 17, 2020
Testing Period Nov. 17, 2020 to Nov. 19, 2020
Test Conducted:

As requested by the applicant, for details refer to next page(s)

Inspection & T

Hefoe—te iy e

Hebe Wu Chen kaimin
Lab Manager Technical Manager
Dec. 1, 2020 No. S448709053
Pinbiao(Shanghai) Co., Ltd. No0.1351, Wanfang Road, Minhang District, Shanghai, China
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Summary of Test Result(s)
Test Item(s) Test Standard Test Result/Conclusion
FZ/T 01057.1-2007
FZ/T 01057.2-2007
Fiber Analysis FZ/T 01057.3-2007 See page 3
FZ/T 01057.4-2007
FZ/T 01095-2002 Method B
The Elastic Recovery and the
Plastic Deformation Rate at the FZ/T 60021-2010 PASS
Specified Extension
Elongation rate FZ/T 60021-2010 PASS
Elongation at Break FZ/T 60021-2010 PASS
Formaldehyde GB/T 2912.1-2009 PASS
Applicant’s Requirement
R GB/T 32610-2016

Fxxkxkkxkrx*kEor Further Details, Please Refer to the Following Page(s) ******xxxkxx
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Tests Conducted (As Requested by the Client)

Page 3 of 5

1  Eiber Analysis(FZ/T 01057.1-2007,FZ/T 01057.2-2007,FZ/T 01057.3-2007,FZ/T 01057.4-2007,FZ/T

01095-2002 Method B)

Test Result
Tested Item(s)

Applicant’s Requirement

002

Fibre Composition 14.1% Elastan

85.9% Polyamide

e

2  Elongation rate(FZ/T 60021-2010)
Elongation rate: 1:3

Test Result

Tested Item(s) o

Applicant’s Requirement
002 pp q

No broken when the

Elongation rate .
elongation rate reached.

No broken when the
elongation rate reached.

No Broken

3  The Elastic Recovery and the Plastic Deformation Rate at the Specified Extension(FZ/T 60021-2010)

Test Result . ]
Tested Item(s) s Applicant’s Requirement
Elastic Recovery 84.8% =75%
4  Elongation at Break(FZ/T 60021-2010)
Test Result . .
Tested Item(s) s Applicant’s Requirement
Elongation at Break 160N =20N

5 Formaldehyde (GB/T 2912.1-2009)

Test Result (mg/kg) Standard Requirement
Tested Item(s) MDL (mg/kg)
002 (mg/kg)
Formaldehyde N.D. 20 <20
Remark: -MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)
-mg/kg = ppm = parts per million
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Tested Sample/Part Description
001  White mask earloop(3mm)
002  White mask earloop(5mm)
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Photo(s) of the sample(s)

001

002
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Statement:
1.This report is considered invalidated without approval signature, special stamp;
2.Company name and address show on report , the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified,
3.The result(s) shown in this report refer(s) only to the sample(s) tested:;
4.Without written approval of CTI, this report can’t be reproduced except in full;
5.Except for the requirement of the client, the test results and the conformity assessment in this report do not
take the uncertainty into account.
*** End of Report ***
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